

**LIST OF DRUGS FOR STUDENTS OF 6th COURSE
FACULTY OF FOREIGN STUDENTS**

I. Drugs Affecting Cardiovascular System

1. Sympathomimetics, Inotropic drugs: cardiac glycosides and non-glycosides.

1. Epinephrine (Adrenaline) - sol. 0.18% - 1.0
2. Dopamine (Dopamine) - sol. 0.5% - 1.0; 4% - 1.0
3. Dobutamine - 250 mg (lyophilisate for solution preparation, for infusion)
4. Norepinephrine (Noradrenaline) - sol. 0.2% - 4.0
5. Phenylephrine - sol. 1% - 1.0
6. Levosimendan - sol. 0.25% - 5.0 (concentrate for solution, for infusion)
7. Digoxin - sol. 0.025% - 1.0; tab. 0,25 mg

2. Antihypertensive drugs of the central action

1. Moxonidine - tab. 0.2; 0,4 mg
2. Clonidine - tab. 0.075; 0.15; 0,3 mg
3. Methyldopa - tab. 250 mg
4. Urapidil - sol. 0.5% -5.0; 0.5% -10.0 (central and peripheral mechanism of action)

3. Nitrates, Nitrate-like, Antianginal agents, Metabolic agents

1. Nitroglycerin - tab. 0.5; 2,9; 5,2 mg; sol. spir. 0.5% -5.0; aer. (Spray) 180 doses (a 0,4 mg pro dosi)
2. Isosorbide dinitrate - tab. 10; 20; 40; 60 mg; aer. (Spray) 300 doses (a 1,25 mg pro dosi)
3. Isosorbide mononitrate - tab. 20; 40; caps. 20; 40; 50 mg
4. Molsidomine - tab. 2; 4; 8 mg
5. Nicorandil - tab. 10; 20 mg
6. Ranolazine - tab. 500 mg
7. Ivabradine - tab. 5; 7,5 mg
8. Trimetazidine - tab. 20; 35 mg
9. Thiotriazolin - tab. 200 mg; sol. 2.5% - 2.0; 2.5% - 4.0

4. Beta Adrenergic blockers and Alpha-Adrenergic blockers

1. Propranolol - tab. 10; 40 mg; sol. 0.1% - 5.0
2. Atenolol - tab. 50; 100 mg
3. Bisoprolol - tab. 2.5; 5; 10 mg
4. Betaxolol - tab. 20 mg
5. Carvedilol - tab. 6.25; 12.5; 25 mg
6. Nebivolol - tab. 5 mg
7. Metoprolol - tab. 25; 50; 100 mg; sol. 0.1% - 5.0. Metoprolol retard - tab, caps. 50; 100 mg
8. Doxazosin - tab. 2; 4 mg
9. Tamsulosin - tab. 0,4 mg
10. Terazosin - tab. 1; 2; 5; 10 mg

5. Calcium channel antagonists

1. Verapamil - tab. 40; 80 mg; sol. 0.25% - 2.0
2. Diltiazem - tab. 60 mg. Diltiazem retard - tab, caps. 90; 180 mg
3. Nifedipine - tab. 10 mg. Nifedipine retard - tab. 20; 30; 40; 60 mg
4. Amlodipine - tab. 2.5; 5; 10 mg
5. Nimodipine - tab. 30 mg; sol. 10mg / 50 ml
6. Lercanidipine - 10 mg

6. Antiarrhythmic Drugs

1. Amiodarone - tab. 200 mg; sol. 5% - 3.0
2. Lidocaine - sol. 2% - 2.0
3. Procainamide - sol. 10% - 5.0
4. Propafenone - tab. 150 mg; amp. 35 mg / 10 ml
5. Ethacyzin - tab. 50 mg
6. Sotalol - tab. 80, 160 mg
7. Potassium chloride - sol. 4% - 100,0 ml; 7,5% - 50,0 ml

8. Panangin (Potassium aspartate + Magnesium aspartate) - tab.; amp. 10,0 ml
9. Magnesium sulfate - sol. 25% - 5,0 ml

7. Antihyperlipidemic drugs

1. Lovastatin - tab.20; 40 mg
2. Simvastatin - tab. 10; 20 mg
3. Atorvastatin - tab. 10; 20 ; 40 mg
4. Rosuvastatin - tab. 5; 10; 20 mg
5. Fenofibrate - tab. 145; 200 mg
6. Ezetimibe - tab. 10 mg

8. Angiotensin Converting Enzymes\ inhibitors and AII-receptor Blockers

1. Captopril - tab. 25; 50 mg
2. Enalapril - tab. 5; 10; 20 mg
3. Fosinopril - tab. 10; 20 mg
4. Lisinopril - tab. 5; 10; 20 mg
5. Ramipril - tab. 2.5; 5; 10 mg
6. Perindopril - tab. 2; 4; 5; 8; 10 mg
7. Losartan - tab. 25; 50; 100 mg
8. 8.Valsartan - tab. 80; 160 mg
9. Irbesartan - tab. 150; 300 mg
10. Candesartan - tab. 8; 16; 32 mg
11. Valsartan + Sacubitril 25,7 mg / 24,3 mg; 51,4 mg / 48,6 mg; 97,2 mg / 102,8 mg

9. Diuretics

1. Spironolactone - tab. 25; 50; 100 mg
2. Eplerenone - tab. 25; 50 mg
3. Hydrochlorothiazide - tab. 25; 100 mg
4. Furosemide - tab. 40 mg; amp. 1% - 2,0 ml
5. Torsemide - tab. 5; 10; 20 mg
6. Indapamide - tab. 2,5 mg; tab. Indapamide retard 1,5 mg

10. Drugs Affecting Blood

1. Warfarin - tab. 2.5; 3; 5 mg
2. Rivaroxaban - tab. 10; 15, 20 mg
3. Dabigatran etexilate - caps. 110; 150 mg
4. Enoxaparin sodium - sol. 20 mg / 0,2 ml; 40 mg / 0,4 ml; 60 mg / 0,6 ml; 80 mg / 0,8 ml; 100 mg / 1,0 ml
5. Nadroparin calcium - sol. 0,3 ml / 2850ME; 0,4 ml / 3800ME; 0,6 ml / 5700ME;
6. Heparin - 5000 U / 1 ml - 5 ml
7. Dalteparin sodium - sol. 5000 ME / 0,2 ml
8. Fondaparinux sodium - sol. 5 mg / 1 ml 0,5 ml
9. Clopidogrel - tab. 75 mg
10. Acetylsalicylic acid - tab. 75; 100; 150; 500 mg
11. Streptokinase - 1500000ME (lyophilisate for solution preparation, for infusion)
12. Alteplase - 2; 50; 100 mg (lyophilisate for solution preparation, for infusion)
13. Tenecteplase - 50 mg (lyophilisate for solution preparation, for infusion)

II Drugs Affecting Gastrointestinal System

1. Omeprazole - caps. 10; 20; 40 mg
2. Lansoprazole - caps. 30 mg
3. Esomeprazole - caps. 20; 40 mg
4. Loperamide - caps. 2 mg
5. Bismuthate tripotassium dicitrato - caps. 120 mg
6. Ursodeoxycholic acid - caps.250 mg
7. Mebeverine - caps. 200 mg
8. Simethicone - caps. 80 mg
9. Pantoprazole- tab. 40 mg

10. Silymarin - caps, tab... 70; 140 mg
11. Rabeprazole - tab. 20 mg
12. Domperidone - tab.10 mg
13. Metoclopramide - tab 10 mg
14. Mesalazine - tab. 400mg
15. Drotaverine - tab 40mg
16. Ranitidine - tab 150, 300mg; sol. 2,5% -2ml
17. Ademetonine - tab. 400, 500mg; pulv. 500mg (i / v)
18. Pancreatin - tab. 8000 U / I; 10000U / L; 25000U / L
19. Lactulose - sirr. 250 ml; 300 ml

III Drugs Affecting Respiratory system

1. Ambroxol - tab. 30 mg
2. Acetylcysteine - tab. 200 mg, sol. 20% -5ml
3. Salmeterol + Fluticasone - aer. 120 doses (a 25mcg + 50 mcg pro dosi), 120 doses (a 25mcg + 125 mcg pro dosi), 120 doses (a 25mcg + 25 0mcg pro dosi), multidisc 60 doses (a 50 mcg + 100 mcg pro dosi), 60 doses (a 50 mcg + 250 mcg pro dosi), 60 doses (a 50 mcg + 500 mcg pro dosi)
4. Salbutamol - aer. 200 doses (a 100-mcg pro dosi),
5. . Beclomethasone - aer. 200 doses (a 100-mcg pro dosi, 250 mcg pro dosi),
6. Montelukast - tab. 10 mg
7. Fenoterol - aer. 200 doses (a 100-mcg pro dosi), sol. pro inhal. 0.1% - 20
8. . Fluticasone - aer. 100 doses (a 250-mcg pro dosi)
9. Thiotropium bromide - sol. pro inhal. 2,5 mcg pro dosi - 4,5 ml, caps. 18 mcg pro inhal.
10. Formoterol - caps. 12 mcg (capsules with powder for inhalation)
11. Dornase ALFA - sol. pro inhal. 2,5 mg-2,5 ml
12. Roflumilast - tab. 500 mg
13. Ipratropium bromide + fenoterol - aer. 200 doses (a 20 mcg + 50 mcg pro dosi)
14. Ipratropium bromide - aer. 200 doses (a 20mcg pro dosi), sol. 0.025% - 20 ml

IV. Antibiotics

1. Ampicillin - tab 250 mg
2. Amoxicillin- tab 250; 500; 750; 1000 mg, caps. 250; 500 mg
3. Amoxicillin / Clavulanic acid- tab 250/125 mg; 500/125 mg; 875/125 mg .; 1000/200 mg; 500/100 mg (powder for solution, for injection)
4. Oxacillin - tab. 250; 500 mg; vial. 250; 500 mg (powder for solution, for injection)
5. Cefotaxime - 500; 1000 mg (powder for solution, for injection)
6. Ceftriaxone - 500; 1000, 2000 mg (powder for solution, for injection)
7. Cefuroxime - tab. 125, 250, 500 mg; 750; 1500 mg (powder for solution, for injection)
8. Cefoperazon - 1000 mg (powder for solution, for injection)
9. Cefepime - 1000 mg (powder for solution, for injection)
10. Imipenem - 500 mg (powder for solution, for injection)
11. Meropenem - 500, 1000 mg (powder for solution, for injection)
12. Amikacin - sol. 25% - 2 ml
13. Gentamicin - sol. 4% - 2 ml
14. Azithromycin - tab. 125, 500 mg; 500 mg (powder for solution, for injection)
15. Josamysin - tab. 1000 mg
16. Clarithromycin - tab. 250, 500 mg; 500 mg (powder for solution, for injection)
17. Midecamycin - tab. 400 mg
18. Spiramycin - tab.1500000; 3000000 IU
19. Lincomycin - saps. 250 mg; sol.30% -1 ml
20. Clindamycin - saps. 150. 300 mg; sol.15% - 2 ml
21. Vancomycin - 500; 1000 mg (powder for solution, for injection)
22. Linezolid - tab 600 mg; sol. 0.2% - 300 ml (solution for infusion)
23. Rifampicin - saps. 150 mg.

24. Levofloxacin - tab. 250; 500; 750 mg; sol. 0,5% -100 ml (solution for infusion)
25. Ciprofloxacin- tab. 250; 500; 750 mg; sol. 0,2% -250 ml (solution for infusion)
26. Ofloxacin - tab. 200 mg; sol. 0,2% -100 ml (solution for infusion)
27. Moxifloxacin - tab 400mg; sol. 400mg / 250ml (solution for infusion)
28. Norfloxacin - tab. 400 mg
29. Doxycycline - tab. 100 mg; caps. 100 mg.
30. Chloramphenicol- tab. 250, 500 mg
31. Furazidone - tab. 25, 50 mg; caps. 25, 50 mg
32. Nifuroxazide- tab. 50, 100 mg; caps. 50 100 mg

V, Antiviral, Antifungal and Antiprotozoal Drugs

1. Oseltamivir - caps. 75 mg
2. Zanamivir - pulv. pro inhal. 5 mg
3. Acyclovir - tab. 200, 400, 800 mg; pulv. pro inf. 250, 500, 1000 mg
4. Valaciclovir - tab. 500 mg
5. Albendazole - tab. 200, 400 mg
6. Mebendazole - tab. 100 mg
7. Metronidazole - tab. 250 mg; sol. pro inf. 0.5% - 100 ml
8. Fluconazole - caps. 50, 150 mg; sol. pro inf. 0.2% - 100 ml
9. Voriconazole - tab. 200 mg; pulv. pro inf. 200 mg
10. Itraconazole - caps. 100 mg
11. Amphotericin B - pulv. 50,000 IU

VI Nonsteroidal and Corticosteroid anti-inflammatory drugs

1. Aceclofenac - tab. 100 mg; caps. 100 mg
2. Celecoxib - caps. 100, 200 mg
3. Diclofenac - tab. 25, 50 mg; tab. retard 100 mg; sol. 25 mg / ml - 3 ml,
4. Etodolac - tab. 400, 600 mg
5. Etoricoxib - tab. 60, 90, 120 mg
6. Ibuprofen - tab. 200, 400 mg; caps. 200, 400 mg
7. Indomethacin - tab. 25 mg; tab. retard 75 mg
8. Ketorolac - tab. 10 mg; sol. 30 mg / ml - 1 ml,
9. Meloxicam - tab. 7.5, 15 mg; sol. 10 mg / ml - 1,5 ml
10. Methylprednisolone - tab. 4, 16, 32 mg; 40, 125, 250, 500, 1000 mg (powder for solution for infusion).
11. Naproxen - tab. 550 mg
12. Nimesulide - tab. 100 mg;
13. Prednisolone - tab. 5 mg; sol. 30 mg / ml - 1 ml,
14. Rofecoxib - tab. 25, 50 mg
15. Betamethasone (Diprospan) - sol. 7mg / ml - 1 ml

VII Drugs used for the treatment of Rheumatic diseases

1. Disease Modifying Antirheumatic Drugs (DMARDs)

1. Azathioprine - tab. 50 mg
2. Cyclophosphamide - 200 mg (powder solution for infusion); tab. 50 mg
3. Hydroxychloroquine - tab. 200 mg
4. Leflunomide - tab. 20 mg
5. Methotrexate - tab. 2.5, 5, 10 mg; sol. 10 mg / ml - 0,75 ml, 1 ml, 1,5 ml, 2 ml in spritz-tubulis,
6. Penicillamine - tab. 250 mg
7. Sulfasalazine - tab. 500 mg

2. Biological DMARDs

1. Adalimumab (TNF alpha inhibitor) - spritz-tubulis 40 mg / 0,8 ml
2. Etanercept (TNF alpha inhibitor) - 25 mg (powder solution for infusion)

3. Infliximab (TNF alpha inhibitor) - 100 mg (powder solution for infusion)
4. Rituximab (an inhibitor of B-lymphocytes) - sol. 10 mg / 1 ml - 10 ml (concentrate solution for infusion)
5. Tocilizumab (inhibitor of interleukin 6) - sol. 20 mg / ml - 4 ml, 10 ml, (concentrate solution for infusion)

3. Bisphosphonates

1. Alendronic acid - tab. 70 mg
2. Ibandronic acid - tab. 150 mg, sol. 1 mg / ml - 3 ml
3. Zoledronic acid - 4 mg (5 mg) (powder solution for infusion)

4. Urate-Lowering Drugs

1. Allopurinol - tab. 100 mg, 300 mg
2. Colchicine - tab. 0,5 mg
3. Febuxostat - tab. 80 mg, 120 mg

VIII Drugs Affecting Endocrine System

1. Medications for treating Diabetes Mellitus

1. Glibenclamide- tab. 5 mg
2. Gliclazide - tab. 30, 60, 80 mg
3. Gliquidone - tab. 30 mg
4. Glimepiride - tab. 2mg, 4mg
5. Metformin - tab. 500 mg, 850 mg, 1000 mg
6. Sitagliptin - tab. 100 mg
7. Empagliflozin - tab. 10 mg, 25 mg
8. Liraglutide - 6mg / ml - 3ml
9. Insulin Aspart Flex Pen - 100 IU / ml - 3 ml;
10. Insulin Protaphan HM - fl. 100 IU / ml - 10 ml;
11. Insulin Actrapid NM - fl. 100 IU / ml - 10 ml;
12. Insulin Glargin Solo Star - tubus 100 IU / ml - 3ml;
13. Insulin Glulisine Solo Star - tubus 100 IU / ml - 3 ml

2. Medications for treating diseases of thyroid gland.

1. Thiamazole - tab. 5 mg, 10 mg
2. Levothyroxine sodium - tab. 25 mcg, 50 mcg, 75 mcg, 100 mcg

IX Antianemia Drugs

1. Alo-ferrogluconat - tab. 33 mg
2. Maltofer - tab. 100 mg
3. Sorbifer Durules - tab. 100 mg
4. Tardyferon - tab. 80 mg
5. Ferroplex - tab. 10 mg
6. Heferol - caps. 100 mg
7. Venofer - sol. 20 mg / ml - 5 ml
8. Ferrum-lec - sol. 50 mg / ml - 2 ml
9. Folic acid - tab. 0.8; 1 mg
10. Cyanocobalamin - sol. 500 mcg - 1,0 ml

Head of Department

1st Department of Internal Medicine,

Professor VM Pyrochkin